
  

Final report on 

In-Depth Cleaner 

Production Baseline 

Assessment 

 

IRIS Fabrics Limited 

April 2021 

 



About PaCT 

IFC led Advisory Partnership for Cleaner Textile (PaCT), is a holistic program that supports the entire textile 

value chain – spinning, weaving, wet processing and garment factories in adopting cleaner production (CP) 

practices and engages with brands, technology suppliers, industrial associations, financial institutions, 

government to bring about systemic and positive environmental change for the Bangladesh textile sector and 

contribute to the sector’s long-term competitiveness and environmental sustainability.  

 

Disclaimer 

IFC, a member of the World Bank Group, creates opportunity for people to escape poverty and improve their 
[...]
→ Recommended Actions 

There is a potential of recovering this washing water which can be filtered and re-circulated using 

small circulation pump with filter having capacity of circulation of water @ 6m3/h. 

 
Figure 25: Illustrative image of working system on Corino slitting machine 

→ Saving Assessment 

The cost-benefit analysis of the project is as shown in the table below.  

Table 31: Saving and cost benefit for water recovery and reuse 

Parameters Unit Values Reference 

Blanket cooling water consumption  m3/h 5 Assumption 

Average running of shrinking range machine h/d 20 Factory data 

Water saving potential  m3/d 100 Calculation 

Operating days  d 350 Factory data 

Estimated recovery of cooling water m3/y 29,750 Calculation 

Monetary saving  BDT/y 148,750 Calculation 

  US$/y 1,761 Calculation 

Investment  BDT 150,000                Estimate 

  US$ 1,776 Estimate 



 
   

Client Name IFC DESL Project No. 9A0000005749 

Project Name PaCT-II In- depth CP in WDF sector in Bangladesh Version 4 

Report Title In-Depth Cleaner Production study for IRIS Fabrics Limited Page 65 of 88 

 

Parameters Unit Values Reference 

Simple payback period Months 12 Calculation 

→ Action Plan 

Item Action 

Implementation 
strategy  

Collection of washing water in a small tank and installation of filter and circulating 
pump. 

Maintenance  Filter cleaning daily and periodic maintenance for pump and motor. 

Procurement Filters and pump-6m3/h capacity from local vendors. 
Small cooling tower and circulation pump with filter. 

Construction Fabrication as per vendor’s instruction. 
Costing Estimated BDT 150,000. 
Project specific 
baseline parameters 

Water consumption: 5 m3/h. 
Average daily operation of machine – 20 hours. 

Baseline Process water consumption KPI – 125 liters/kg. 
Implication, if any and 
precaution 

None 

Other benefits Reduced water consumption, reduced effluent load and treatment cost. 

 

4.4.4 CP measure no. 14: Waste heat recovery from drained hot liquor from dyeing machines 

→ Project 

Installation of heat recovery system for hot liquor drained at high temperature from dyeing machines. 

 
Figure 26: Representative image of plate heat exchanger for waste heat recovery from hot liquor 

→ Observations 

It was observed that the hot liquor from all dyeing machines are drained at temperature in the range 

of 75oC which is heat loss. Additionally, energy is consumed in the ETP to cool the wastewater before 

treatment.  

→ Recommended Actions 

For reducing drained liquor temperature, the following is recommended: 



 
   

Client Name IFC DESL Project No. 9A0000005749 

Project Name PaCT-II In- depth CP in WDF sector in Bangladesh Version 4 

Report Title In-Depth Cleaner Production study for IRIS Fabrics Limited Page 66 of 88 

 

Reduce the liquor temperature to 50oC before draining using cooling water. This cooling water should 

be stored in a separate insulated hot storage water tank in the department which can be used for hot 

water requirement for washing / scouring-bleaching / rinsing, etc. in the dyeing machines. 

→ Saving Assessment 

The cost-benefit analysis of the project is as shown in the table below: 

Table 32: Saving and cost benefit for heat recovery 

Parameters Unit Values Reference 

Annual dyeing production kg 7,105,700 Factory data 

Annual working days d 350 Factory data 

Baseline process water consumption L/kg 125 Calculated 

Water used in high temperature processes % (of total) 25 Estimate  

 L/kg 31 Calculated 

Temperature of drained water  0C 75 Factory data 

Temperature of drained water (after heat recovery)  0C 50 Estimate  

Differential temperature 0C 25 Calculated 

Heat gained by cooling water @ 70 % efficiency of 
PHE 

kcal/kg 548 Calculated 

Total heat gained by cooling water Million kcal /y 3,891 Calculated 

Equivalent saving of fuel in boiler  

(GCV: 8,930 kcal/nm3, - 75%) 

nm3/y 578,211 Calculated 

Monetary Saving Million BDT/y 5.38 Calculated  
US$/y 63,660 Calculated 

Operational cost for circulation pump and 
insulation7.5 kW pump running for 12 hours per day, 
estimated total efficiency -65% 

kWh/y 96,923 Calculated 

Equivalent  NG fuel in gas engine nm3/y 26,977 Calculated 

Unit cost of NG fuel for power BDT/nm3 12.04  Gas Tariff 

Operating cost Million BDT/y 0.32 Calculated 

Net saving  Million BDT/y 5.05 Estimate  
US$/y 59,815 Estimate 

Estimated  investment Million BDT 3.5 Calculated 

US$ 41,435 Calculated 

Simple payback period Months 8 Calculated 

 

→ Action Plan 

This CP measure has not been accepted for implementation.   

 



 
   

Client Name IFC DESL Project No. 9A0000005749 

Project Name PaCT-II In- depth CP in WDF sector in Bangladesh Version 4 

Report Title In-Depth Cleaner Production study for IRIS Fabrics Limited Page 67 of 88 

 

4.5 Baseline photographs 

 
Steam leakage in dyeing 

 
Dyeing recipe-2 

 
Dyeing floor 

 
Chemical testing lab 

 
Stenter machine 

 
Dryer machine 

 

 



 
   

Client Name IFC DESL Project No. 9A0000005749 

Project Name PaCT-II In- depth CP in WDF sector in Bangladesh Version 4 

Report Title In-Depth Cleaner Production study for IRIS Fabrics Limited Page 68 of 88 

 

5 Water and Water Treatment 

Water requirement is met using submersible pumps (2 pumps). These pumps lift water from the 

ground which is collected in raw water tanks. The raw water is treated in water treatment plant (WTP) 

and then distributed to various process areas, domestic and drinking purpose as per requirement 

through a number of distribution water pumps. Sufficient number of water meters are installed to 

measure ground water, process water and water consumption in major water consuming areas. Water 

diagram for IFL is shown below. 

 

 
Figure 27:  Water Diagram 

5.1 Water pumps and WTP (Water Treatment Plant) - Installation 

Two submersible pumps are installed at IFL to meet the water requirements of process (dyeing, and 

finishing), ETP, boilers, printing, R&D and domestic use. Installation details of submersible pumps are 

tabulated below. Distribution pumps are installed as per requirement and shown in Figure-27. 

Table 33: Pump installation details 

Parameters Unit  Submersible 
Pump#1 

Submersible 
Pump#2 

WTP 
Service 
Pump 

Distribution 
Pump 

Distribution 
Pump 

Make - - - - - - 

Model - - - KSB - - 



 
   

Client Name IFC DESL Project No. 9A0000005749 

Project Name PaCT-II In- depth CP in WDF sector in Bangladesh Version 4 

Report Title In-Depth Cleaner Production study for IRIS Fabrics Limited Page 69 of 88 

 

Parameters Unit  Submersible 
Pump#1 

Submersible 
Pump#2 

WTP 
Service 
Pump 

Distribution 
Pump 

Distribution 
Pump 

Flow rate m3/h 150 150 100 - - 

Head M - - 30 - - 

Motor rating kW 30 30 18.5 7.5 18.5 

Quantity # 1 1 3 6 2 

 

5.2 Water generation, distribution - Consumption 

Water consumption data has been provided by IFL. Monthly water consumption is attached as 

Annexure4 – Water Consumption Details. 

The baseline indicators for water are as follows:  

Table 34: Baseline indicators for water consumption 

Resource Value Production 
(kg) 

KPI 
(Key Performance Indicators) 

  m3 kg Value Unit for KPI 

Ground water 1,389,053 7,105,700 195.5 l/kg 

Process water 889,283 7,105,700 125.2 l/kg 

 

5.3 Observations and Recommendations 

Performance evaluation of submersible pumps was carried out during the field visit. Efficiency of 

submersible pumps and WTP service pumps has been derived based on simultaneous measurement 

of flow, pressure and power. The table below shows the efficiency of pumps. 

Table 35: Pump performance 

Parameters Unit Submersible 
Pump#1 

Submersible 
Pump#1 

WTP Service Pump 

Design flow m3/h 150 150 100 

Motor rpm rpm 1450 1450 1450 

Motor  kW 30 30 18.5  

Measured flow  m3/h 173 155 143.9 

Measured head  m 37 37 20.0 

Measured power  kW 29.1 26.1 22.6 

Efficiency  % 69.7 69.5 40.9 
(Two pump operation) 

 

As the measured efficiency of the WTP service pump is poor, refurbishment or replacement of this 

pump is recommended. 

In addition, the following recommendations may be considered for reducing domestic water 

consumption:  

• General washing  

o Replace hoses with efficient equipment (water brooms, cleaning scrubber machines, 

mops) 

o Reduce the frequency of washing in sparsely used areas  



 
   

Client Name IFC DESL Project No. 9A0000005749 

Project Name PaCT-II In- depth CP in WDF sector in Bangladesh Version 4 

Report Title In-Depth Cleaner Production study for IRIS Fabrics Limited Page 70 of 88 

 

o Use non potable sources (for e.g. recycled water, harvested rainwater) for general 

washing  

o  Use floor mats to minimize spread of dirt in enclosed spaces 

• Kitchen / Dining/ Pantry  

o Use fittings with flow rate less than or equal to six liters per minute at sink taps 

o Wash dishes with low flow rinse or in a sink instead of under running taps 

o Soak utensils and dishes in water before cleaning for easy removal of food residues 

o Use pressure sprays to pre rinse the dishes  

o Run dish washers at full load 

o Recycle rinse water from dish washers to wash away food residue on dishes 

o For manual dishwashing provide three compartments– one for soaking, one for 

washing and one for rinsing to reduce water use and enable easy recycling of rinse 

water 

• Toilets and washrooms 

o Adopt a flow rate of two liters per minute at wash basins in toilets  

o Adopt a flow rate of seven liters per minute for delayed action shower taps where the 

timing is in between 13-15 seconds 

o Adopt dual flush low capacity flushing cisterns (LCFCs), which use 2.5 liters (or less) 

for low flush and 3.5 liters (or less) for full flush   

o Adopt waterless urinals 

o Remove ball valve handles to prevent any tampering of flow rates 

o Display contact numbers of maintenance team to be contacted in case of water 

leakages 

• Horticulture/ Irrigation  

o Water plants in the morning or late evening, to reduce evaporation loss. Review 

frequency based on weather conditions 

o Water the plants with a can instead of a running hose 

o  If a hose is use, attach a spring-loaded nozzle to the hose  

o If the irrigation system is automatic, incorporate a rain sensor and/or soil moisture 

sensor to avoid wastage  

 

 

 

 

 

  



 
   

Client Name IFC DESL Project No. 9A0000005749 

Project Name PaCT-II In- depth CP in WDF sector in Bangladesh Version 4 

Report Title In-Depth Cleaner Production study for IRIS Fabrics Limited Page 71 of 88 

 

6 Effluent Treatment Plant (ETP) 

6.1 Design Details 

The ETP has been designed to treat wastewater generated from various wet processes. The 

wastewater is conveyed through a drain to the ETP inlet and distributed to two ETPs for further 

treatment. The design capacity of ETP-1 is 1,600 m3/day and ETP -2 is 2,800 m3/day. The treatment 

process of both the ETPs is based on aerobic biological treatment. There are separate flow meters at 

the inlet of each ETP to regulate the flow as per the design capacity. As per the flow meter data (Jan 

2020- Dec2020), the average operating load of ETP-1 is 800 m3/day and ETP-2 is 1,725 m3/day.  

Since the present wastewater generation is 1,725 m3/day, capacity of ETP-2 is adequate to handle 

hydraulic as well as organic load to achieve desired treated effluent quality. Treat the effluent in ETP-

2 and once effluent load exceeds 2,800 m3/day, ETP-1 can be taken into operation. This will save 

energy and other resources.     

Treatment scheme: Mechanical bar screen, collection with lifting pumps, equalization tank with 

mixing arrangement, neutralization tank with acid dosing arrangement, aeration tank with diffused 

aeration system followed by clarifier with sludge recirculation arrangement and post aeration tank. 

The excess bio-sludge is collected in the sludge holding tank and pumped to sludge dewatering filter 

press with poly dosing arrangement. The dewatered sludge is stored in the storage area and disposed 

of as per requirement. 

Schematic in block diagram for simple understanding of ETP is shown below. 

 



 
   

Client Name IFC DESL Project No. 9A0000005749 

Project Name PaCT-II In- depth CP in WDF sector in Bangladesh Version 4 

Report Title In-Depth Cleaner Production study for IRIS Fabrics Limited Page 72 of 88 

 

 

Figure 28: Schematic diagram of wastewater distribution 

Design details of ETP plant is shown in Table 38. 

6.2 Field Observations 

The ETP was visited on 16.01.2021. Following are certain key observations: 
 

• The ETP area is neat and clean. 

• Log sheets and records are maintained daily. 

• There is a separate in-house laboratory for ETP. The laboratory is equipped with analytical 

equipment and instruments for measuring temperature, pH, Total Suspended Solid (TSS), 

Total Dissolved solids (TDS), Dissolved Oxygen (DO), Biochemical Oxygen Demand (BOD) and 

Chemical Oxygen Demand (COD). Measurement of above-mentioned parameters except COD 

and BOD are carried out daily and duly documented. COD and BOD test are performed weekly. 

• There is no practice to add nutrients for aerobic system. Add the required nutrients, i.e. DAP 

and urea based on BOD of incoming effluent for healthy growth of bacteria. 

• Single chemical dosing pumps are provided; standby pumps may be provided for smooth 

operation of the system. 

ETP-1 ( 1600 m3/h) 

 
Collection and effluent lifting tank 

 
Mechanical screen 



 
   

Client Name IFC DESL Project No. 9A0000005749 

Project Name PaCT-II In- depth CP in WDF sector in Bangladesh Version 4 

Report Title In-Depth Cleaner Production study for IRIS Fabrics Limited Page 73 of 88 

 

 
Equalisation tank 

 
Neutralisation tank 

 
Aeration tank 

 
Lamella clarifier 

 
Sludge recirculation tank 

 
Chemical dosing system 

Etp-2 ( 2800 m3/h) 

 
Mechanicalscreen and lifting tank 

 
Equalisation tank 



 
   

Client Name IFC DESL Project No. 9A0000005749 

Project Name PaCT-II In- depth CP in WDF sector in Bangladesh Version 4 

Report Title In-Depth Cleaner Production study for IRIS Fabrics Limited Page 74 of 88 

 

 
Neutralisation tank 

 
Aeration tank 

 
Secondary clarifier 

 
Sludge recirculation tank 

 
Post aeration tank 

 
Chemical dosing system 

Sludge management system ( combined for etp-1 and etp-2) 

 
Sludge holding tank 

 
Sludge dewatering filter press 



 
   

Client Name IFC DESL Project No. 9A0000005749 

Project Name PaCT-II In- depth CP in WDF sector in Bangladesh Version 4 

Report Title In-Depth Cleaner Production study for IRIS Fabrics Limited Page 75 of 88 

 

 
Sludge storage shed 

 
Laboratory 

 

6.2.1 Inlet and outlet effluent quantity and quality test certificate records 

Inlet and outlet effluent quantity and quality parameters tested by IFL on different days are tabulated 

below. 

Table 36: ETP quantity and quality test report 

Sl. No. Parameters Inlet to ETP 
 

Treated effluent 
 

1 pH 8.0-11.0(1),10.1(2) 7.0-8.0(1) ,7.90(2) 

2 Colour (Pt. Co) 100-1500(1) 400 (1) 

3 Temperature ( oC) 35(1), 39(2) 30(1),32(2 

4 Suspended solids (mg/l) 200-400(1) 20-40(1) 

5 Dissolved solids (mg/l) 1880(2) 1410-1840(2) 

6 COD (mg/l) 1200(1),690(2) 160(1), 74-48(2) 

7 BOD (mg/l)  350-500(1)190(2) 30(1) ,19-27(2) 

8 DO (mg/l) - 5.6-7.3(2) 

 Source: Design Basis1) In-house analysis – 26.12. 2020 (2) 

6.2.2 Metering facility for effluent inlet and outlet 

Metering details of ETP are as shown in the table below: 

Table 37: ETP water flow meters 

Sl. No. Location Type 

1 Inlet Electromagnetic flow meter at inlet to ETP-1 and ETP-2 

2 Outlet ETP-1: Mechanical flow meter,ETP-2: Ultrasonic flow meter 

3 Any other location  - 

6.2.3 Metering facility at other locations 

Water meters are installed at raw water, dyeing, domestic water, drinking water, utility, boiler, etc. 

6.2.4 Segregation of effluent steam 

There is no segregation of wastewater generation from boiler blowdown, cooling towers and 

wastewater generated from the various wet processes.  



 
   

Client Name IFC DESL Project No. 9A0000005749 

Project Name PaCT-II In- depth CP in WDF sector in Bangladesh Version 4 

Report Title In-Depth Cleaner Production study for IRIS Fabrics Limited Page 76 of 88 

 

6.2.5 Sewage generation and treatment facility 

There is no record of exact quantity of sewage generated per day. The water used for human 

consumption and other applications like washrooms/ basins, canteen, etc. can be metered and log 

should be maintained to keep control on wastage of fresh water. Sewage treatment plant should be 

installed with filtration and disinfection system so that it can be used for toilet flushing, car washing 

and gardening purpose. The estimated cost of a 400 m3/d (10% of total water consumption) domestic 

water treatment plant is BDT 5 million.  

6.2.6 Chemicals dosing practices in ETP 

Various chemicals used for dosing in ETP for the period of Jan-2020 to Dec-2020 along with quantity 

are given below. 

Table 38: Chemical Dosing in ETP 

Chemicals Location Quantity (kg/month) 

H2SO4  Neutralization tanks ETP-1: 2,450-3,150 
ETP-2: 3,850-6,200 

De-coloring agent  Sec. clarifier inlet ETP-1: 840-1,680 
ETP-2: 1,230-2,400 

Antifoam Aeration tank Depending on requirement in 
winter season 

Urea Aeration tank Not used 

DAP Aeration tank Not used 

Dewatering polyelectrolyte Sludge dewatering filter press As per requirement 

6.2.7 Recovery of Salt and Reuse of water 

At present, there is no salt recovery from effluent.  

It is recommended to install 1,000 m3/day capacity water recycling system which includes tertiary 

polishing treatment to remove the colloidal particles/traces of colour followed by disinfection and 

filtration. Ultra- filtration and RO system to recover 85% of installed capacity permeate water can be 

used for process and other application. 

6.2.8 Discharge water: Prevailing Norms in Bangladesh 

 

Table 39: ECR Norms in Bangladesh – 1997 

Sl. No. Parameter ECR 1997 Inland 

1 Colour NA 

2 pH 6.0-9.0 

3 Suspended solids (mg/L) 30 

4 Dissolved solids (mg/L) 2,100 

5 COD (mg/L) 200 

6 BOD (mg/L) 50 

7 DO (mg/L) 4.5-8.0 

6.2.9 Disposal of sludge and hazardous chemicals 

The biological dewatered sludge is stored in the storage area and disposed of as per requirement. The 

semi dried sludge generation is about 4.16tonne per year.  



 
   

Client Name IFC DESL Project No. 9A0000005749 

Project Name PaCT-II In- depth CP in WDF sector in Bangladesh Version 4 

Report Title In-Depth Cleaner Production study for IRIS Fabrics Limited Page 77 of 88 

 

6.2.10 Issues discussed with client 

All the operational issues of existing ETP, problematic areas, action to be taken at each stage, 

importance of record keeping were discussed in detail with the top management and supporting staff 

of each section.    

• Importance of day-to-day monitoring of important parameters like COD and BOD at the inlet and 

outlet.  

• Use of urea and DAP based on BOD load to biological treatment. 

• Importance of field instrumentation to monitor the temperature, pH at the inlet of ETP. 

• Importance of standby equipment. 

• Importance of routine maintenance of the equipment. 

6.3 Factory Specific baseline key indicators 
 

Table 40: ETP effluent water characteristics 

Parameters UOM Baseline  Condition 

Raw wastewater parameters 
pH 
Colour 
Temperature 
Dissolved solids 
Total suspended solids 
COD 
BOD 

 
 

Pt.Co 
0C 

mg/L 
mg/L 
mg/L 
mg/L 

 
10-11 

100-1,500 
35-39 

1,800-2,300 
200-400 

690-1,200 
190-500 

Investment facilitated Million BDT/(US$) 42.0/ (496,034) 

Water and energy management system Not available 

Production process Biological treatment 

ETP functionality / operation Performance can be improved with suggested measures 

 

6.4 Critical findings and recommendations 

6.4.1 Design details of ETP and Adequacy 

Table 41: Design Adequacy 

Sl. 
No. 

Unit/ Equipment Capacity/ specifications Adequacy for present 
load 

 ETP-1 (1,600 m3/d) 

1 Collection tank 31.20 m3 Adequate 

2 Mechanical bar screen 
chamber 

- - 

3 Equalization and neutralization 
tank 

1,400 m3 Adequate 

4 Distribution chamber Volume included in aeration tank Adequate 

5 Aeration tank 3,457 m3 Adequate 

6 Lamella clarifier 220 m2 Lamella Pack Adequate 

7 Sludge recirculation tank 33 m3 Adequate 

8 Raw effluent pumps 80 m3/h (1W+1S) Adequate 

9 Mechanical brush screen Suitable to handle 100 m3/h flow Adequate 

10 Mixers for equalization tank 5.9 kW (1), 2.5 kW (1) Adequate 



 
   

Client Name IFC DESL Project No. 9A0000005749 

Project Name PaCT-II In- depth CP in WDF sector in Bangladesh Version 4 

Report Title In-Depth Cleaner Production study for IRIS Fabrics Limited Page 78 of 88 

 

Sl. 
No. 

Unit/ Equipment Capacity/ specifications Adequacy for present 
load 

11 Neutralized effluent transfer 
pumps 

80 m3/h (1W+1S) Adequate 

12 Air blower for aeration tank 1,090 m3/h (2W+1S) Adequate 

13 Sludge recirculation pumps 80 m3/h (1W) Provide standby pump.  

 Chemical dosing system 

14 H2SO4 dosing system 
Tank  
Dosing pump 

 
2,000 Liter HDPE (1) 

50 LPH, (1W) 

 
Adequate 
Provide standby pump. 

15 Antifoam dosing system 
Tank  
Dosing pump 

 
1,000 Liter HDPE (1) 

30 LPH, (1W) 

 
Adequate 
Provide standby pump. 

16 De-coloring agent dosing 
system 
Tank  
Dosing pump 

 
 

2,000 Liter HDPE (1) 
60 LPH, (1W) 

 
 
Adequate 
Provide standby pump. 

17 Dewatering poly dosing system 
Tank  
Dosing pump 

 
 

2,000 Liter HDPE (1) 
600 LPH, (1W) 

 
 
Adequate 
Provide standby pump. 

 ETP-2 (2,800 m3/day) 

18 Mechanical bar screen 
chamber 

- - 

19 Collection tank - - 

20 Equalization and neutralization 
tank 

1,850 m3 Adequate 

21 Distribution chamber Volume included in aeration tank Adequate 

22 Aeration tank 5,600 m3 Adequate 

23 Secondary clarifier 22.50 m diameter Adequate 

24 Sludge recirculation tank - - 

25 Post aeration tank - - 

26 Mechanical brush screen Suitable to handle 250 m3/h flow Adequate 

27 Raw effluent pumps 120 m3/h (1W+1S) Adequate 

28 Mixers for equalization tank Flow Jet pump: 5.9 kW (2) 
Submersible mixer: 2.5 kW(2) 

Adequate 

29 Neutralized effluent transfer 
pumps 

120 m3/h (1W+1S) Adequate 

30 Air blower for aeration tank 3,160 m3/h (1W+1S) Adequate 

31 Sludge recirculation pumps 150 m3/h (1W + 1S) Provide standby pump. 

32 Air blower for post aeration 
tank 

237 m3/h (1W) Provide standby pump. 

 Chemical dosing system 

33 H2SO4 dosing system 
Tank  
Dosing pump 

 
5,000 Liter HDPE (1) 

80 LPH, (1W+1S) 

 
Adequate 
Adequate 

34 Antifoam dosing system 
Tank  
Dosing pump 

 
1,000 Liter HDPE (1) 

50 LPH, (1W) 

 
Adequate 
Provide standby pump. 

35 De-coloring agent dosing 
system 
Tank  
Dosing pump 

 
 

2,000 Liter HDPE (1) 
80 LPH, (1W) 

 
 
Adequate 
Provide standby pump. 



 
   

Client Name IFC DESL Project No. 9A0000005749 

Project Name PaCT-II In- depth CP in WDF sector in Bangladesh Version 4 

Report Title In-Depth Cleaner Production study for IRIS Fabrics Limited Page 79 of 88 

 

Sl. 
No. 

Unit/ Equipment Capacity/ specifications Adequacy for present 
load 

36 Poly dosing system 
Tank  
Dosing pump 

 
2,000 Liter HDPE (1) 

600 LPH, (1W) 

 
Adequate 
Provide standby pump. 

37 Hypo dosing system 
Tank  
Dosing pump 

 
2,000 Liter HDPE (1) 

15 LPH, (1W) 

 
Adequate 
Provide standby pump. 

 Sludge management system 

38 Sludge holding tank 78.6 m3 Adequate 

39 Sludge feed pump ------, (1 No.) Provide standby pump. 

40 Sludge dewatering filter press - - 

 Instrumentation 

41 pH meter Neutralization tank- ETP-1 and ETP-2) Adequate 

42 DO meters Aeration tank (ETP-1 and ETP-2) Adequate 

43 Level sensors All the pumps Adequate 

44 Flow meters ETP-1: Inlet and outlet 
ETP-2: Inlet and Outlet 

Adequate 

6.4.2 Observations and Recommendations 

Key recommendations for performance improvement are as follows:  

Table 42: ETP Findings 

Equipment Findings Details 

Sludge recirculation pumps 
(ETP 1 and ETP 2)  

Observation There is no standby sludge recirculation pump. 

Impact Difficult to recycle and maintain the required 
biomass in aeration tank during maintenance period 
of working pump. 

Recommendations Standby pump should be provided for smooth 
functioning of the system. 

Chemical dosing system 
(ETP 1 and ETP 2) 
 

Observation There are no standby pumps for H2SO4, de-coloring 
agent, antifoam and dewatering poly dosing system 
for ETP-1 
There are no standby pumps for de-coloring agent, 
antifoam, hypo and poly dosing system for ETP-2. 

Impact Difficult to operate the plant during maintenance 
period of working pumps. 

Recommendations Standby pumps should be provided. 

Sludge management system 
(Common for ETP-1 and 
ETP-2) 
 

Observation There is no standby sludge feed pump to filter press. 

Impact Difficult to dewater the sludge during maintenance 
period of working pump. 

Recommendations Standby pump should be provided for smooth 
functioning of the system.  

Air blower for aeration tank 
(ETP-2)   

Observation Standby blower is under maintenance.  

Impact Difficult to maintain aerobic condition in aeration 
tank resulting in nonfunctional biological system 
during maintenance period of the working blower. 

Recommendations Standby blower should be repaired and made 
operational.  

Observation There is no standby air blower.  



 
   

Client Name IFC DESL Project No. 9A0000005749 

Project Name PaCT-II In- depth CP in WDF sector in Bangladesh Version 4 

Report Title In-Depth Cleaner Production study for IRIS Fabrics Limited Page 80 of 88 

 

Equipment Findings Details 

Air blower for post aeration 
tank (ETP-2)   

Impact Difficult to maintain required DO in the treated 
effluent during maintenance period of the working 
blower. 

Recommendations Standby air blower should be provided.  

 

6.5 Action plan for CP measures (ETP section) 
 

Table 43: Action plan of CP measures in ETP 

Present 
Set-up 

Observations during 
field Study and 
measurements 

Proposed Cleaner production 
action 

Proposed Investment or 
Costing( BDT) 

ETP-1 

Sludge recirculation 
pumps 

There is no standby 
sludge recirculation 
pump. 

Standby pump should be 
provided. 

300,000 

Chemical dosing 
system 
 

There are no standby 
pumps for H2SO4, de-
coloring agent, 
antifoam and 
dewatering poly dosing 
system. 

Standby pumps should be 
provided. 

600,000 

Sludge management 
system (Common for 

ETP-1 and   ETP-2)* 

There is no standby 
sludge feed pump to 
filter press. 

Standby pump should be 
provided. 

200,000 

 

 

Chemical dosing 
system 
 

There are no standby 
pumps for de-coloring 
agent, antifoam, hypo 
and poly dosing 
system. 

Standby pumps should be 
provided. 

600,000 

Air blower for post 
aeration tank 

There is no standby air 
blower. 

Standby air blower should be 
provided. 

300,000 

Water recycling 
system 

Water recycling system of 1,000 m3/day with tertiary 
chemical treatment, disinfection and filtration system 
followed by UF and RO to recover water for process and 
other application. 

40,000,000 

*This CP measure has not been accepted for implementation.  

Note: The above proposed investments are tentative and can be verified with PaCT-TTBC1 

                                                           
1Textile Technology Business Center is an entity established under PaCT to provide sustainable textile solutions for textile 
sector in Bangladesh. TTBC promotes access to quality and reliable information on resource efficient technologies and 
solution providers for greater uptake of best practices, improved businesses, and environmental sustainability by textile 
sector in Bangladesh 



 
   

Client Name IFC DESL Project No. 9A0000005749 

Project Name PaCT-II In- depth CP in WDF sector in Bangladesh Version 4 

Report Title In-Depth Cleaner Production study for IRIS Fabrics Limited Page 81 of 88 